WALLENSTEIN by EMB Mfg.

WALLENSTEIN

By EMB MFG INC.

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.wallensteinequipment.com

BX72 Series 3 Point Hitch Chipper
Parts Manual

Starting with S/N’s

172R240 and on
MODELS BX72R & BX72RI

3 ¢ o |
& Vs A q
C& 8T 2 o> i
y g : \
3 \( \“‘
QY 5 ¢ ]
S e \o Ninl
0
Refer to the operators
manual for safe

operation and
maintenance

Part No. 10237100
Rev D1 Sep-2017



1023T100_PM BX72R_D1_Sept-2017

WALLENSTEIN by EMB Mfg.

a local dealer.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOQOU” for information on

BX72 Variation Chart

BX Option Cross Referance

Option

Intellifeed

Revision
Level

BX72R

BX72REU D1
Model
BX72RIEU | BX72RI X D1
Page 2 of 24 For threaded parts installation, refer to the torque charts in this manual. Sep-2017



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.

Table of Contents

BX72 Variation Chart..........ccccevveveveerrereeeennnnns 2 Feed Roller Control Detail ................c........ 14
BOlt TOrque........ceeiiiireeeecccceecceeererrceeeeeeeeee 4 Intellifeed Roller Control Detail ................. 15
Hydraulic Fitting Torque .........ccccceveeiinnneeeennnns 5 Intellifeed Components..................cuuuee..e. 15
PTO Base Assembly ..........cccooeriiirrrniniiiiinnnnnes 6 PTO Shaft #Z44504..............uueeeeeeeeeeeennnrnennnn 16
[1{e] (o] g o | § £-JNNN S 7 Intellifeed Sethings ........ueeeeeeeeeeeeeeeeeeeeennennnee 17
Discharge Chute Assembly & Guard .......... 8 Intellifeed Wiring Diagram #262109........... 18
Upper ROller ASS’Y.......uueeeeenneennnnnns 9 Hydraulic Hose Parts List .............cccueeeeeeeee 19
Lower Roller Ass’y ......uuueeeeeiiiiiiierenncceceeeeee 10 Hydraulic Schematic BX72R...................... 20
Hopper Ass’y (top View) .......ccucveeeeeeeeeeeneees 11 Hydraulic Schematic BX72RI..................... 21
Bypass Valve Detail .........cccoeerrrvvvnnniiiinnnnnns 11 Labels - Left Side View ........ccccevvvvvvvnnnnnnnnnn. 22
Hopper Ass’y (bottom view)............cccceece. 12 Labels - Right Side View .............cuuueeeeeeeneee 23
Feed Table Parts .........oeeeeiiiiiiiiiiiicicceeeeee 13 ACCESSOMES....cciiiiiiiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeeans 24
Roller Valve Detail ..........cccoeveeeeeveiereneeeennnnns 14

Maintenance should be performed by
trained personnel only.

~

Refer to the operators
manual for safe
operation and

maintenance

Page 30f24 For threaded parts installation, refer to the torque charts in this manual. Sep-2017



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS

Bolt Bolt Torque

CHECKING BOLT TORQUE Diamter SAE 2 SAE 5 SAE 8
"A" (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgive correcttorque

values for various bolts and capscrews. 1/4" 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27

in chart unless otherwise noted. Check -

tightness of bolts periodically, using 3/8 27 20 45 33 63 45

bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75

hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220
3/4" 225 165 390 290 540 400
718" 230 170 570 420 880 650

1" 345 225 850 630 1320 | 970
SAE-2 SAE-5 SAE-8

me 0 @ &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla,,mﬁter 8.8 10.9
for non-greased or non-oiled threads A (N.m) (Ib-ft) (N.m) (Ib-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
| therwi ified
e e oo |4 3 | 22 | a5 | 33
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 7 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710

v ~ A~
@ \ 8.8 / \ /
TS <

Page 4 of 24 For threaded parts installation, refer to the torque charts in this manual. Sep-QO] 7




1023T100_PM BX72R_D1_Sept-2017

WALLENSTEIN by EMB Mfg.

Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings =

1. Check flare and flare seat for defects
that might cause leakage.

2. Align tube with fitting before tighten-
ing.

3. Lubricate connection and hand
tighten swivel nut until snug.

4. To prevent twisting the tube(s), use
two wrenches. Place one wrench
on the connector body and with the
second tighten the swivel nut to the
torque shown.

Tube Nut Size Torque Recommended
Size Across Value- Turns To Tighten
oD Flats (After Finger

Tightening)

(in.) (in.) (N.m) (lb-ft) (Flats)  (Turn)
3/16 7/16 8 6 1 1/6
1/4 9/16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
3/8 11/16 24 18 1 1/6
1/2 7/8 46 34 1 1/6
5/8 1 62 46 1 1/6
3/4 1-1/4 102 75 3/4 1/8
7/8 1-3/8 122 90 3/4 1/8

The torque values shown are based on
lubricated connections as in reassembly.

Poge 50f24 For threaded parts installation, refer to the torque charts in this manual.

Sep-2017



1023T100_PM BX72R_D1_Se

WALLENSTEIN by EMB Mfg.

pt-2017

I JF2X.91/1 ‘Blqed yenly | 011262
| |sdeug om] uim ) x,91/¢ ‘ueyO HoddnS O1d | 01£26Z
[ speauy] IIn4,g/L-¢ X ONZ/L ‘Pu3 POy | £669./7
L JJIE-L XONZ/L Mog ebueld | 6619/7
¥ .} XONz/ og ebuel4 | €619/7
¥ L7IE X ONgJ/¢ og ebuely | €¢19/7
Z J8/L “Jeysepm oo nds | 18eesz
[ W2/) eusem avs | 16lLesz
| 0G€ X ONZ/L NNy | 1962/7
¥ ZLEXONS/E N JeNY | 65627
L ONg/I Inuyoo7 abuel4 pajesss [ 156z/7
[ ANS/Z INNYooTXeH | 28227
[ ONP/E INNYoOTXeH | 1/2zs7
9 ONZ/L INNYooTXeH | 152217
¥ ONZ/L MNXeH | 1612/Z
[ 89 .7/€-1 X ANZ/L Hog XeH | 896/61.7
| 89,8/ X ANz/) ‘Hog ¥eH [ 89z/61.7
Z JFIE-Z X ONZ/L Hog XeH | /26117
[ JPIE-L X ONZ/L Hog xeH | £161/Z
[ W2L-LXONZ/L Hog XeH | GLGL/Z
| .872°0€ X G4 SOUSS ‘Yeus OLd | ¥0SvvZ
| 2L X QMg ud oy | 1SLyLZ
I Qb ud youkt | ovizlz
[ QL€ udyouk [ 01121z
[ ANS/L X p/E-) X 811 ‘Uld Judwajdu| LEviLZ
L W8/L-€ X /g ‘uid qudo) | zzlilz
| Jabunid BuooT | ZO¥INZ80L
| dojg uopeoy | 65116201 [
| plRIYS OLd | €511€Z01 2
| bumag Jebpa] ‘ebnes | 69212101 [
[ Jayse 1ebpa [ 05116201 0z
i 196paT Z9Xg ‘UM | $0ZNZL0L 6l
| Juswp|ap Hoddng saddoH | #01MEZ0L 8l
L Iexealg bim| | y0ZMZL0L Ll
i buisnoy Jeddn ‘Juswplam | Z2ZMEZ0L 9l
| Juswp|ap BuisnoH Jamo [ Z0LMEZ0L Gl
o uonduosaq [ "oN Med | al WNOg

142/9 "d4T/Xd S1IAOW

pieno) 9 Alquisssy
8yny) abieyosiq 993

Alqwassy asbg Old

Sep-2017

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 24



"gouewlopadisaq ey} uiejqo o} (Ww gg | -
97°) , 9L/1 0} ZE/L }e paulejulew pue }es

Sep-2017

1023T100_PM BX72R_D1_Se

WALLENSTEIN by EMB Mfg.

pt-2017

aq sape|q Aleuolels pue I0joJ 8y} usam) 06€0NO3
-8q 80UEBIESD 8U} 1By} PAPUBWILIODSI SI }] 8 [ 8opeIo z/L-z X ONS/S Jog 8belied | 89y929/7 L
i ¥/ X AN9L/S ‘SOHE 1G86/Z b
¥ ANB/E ‘MBI0S 183 Ze\.Z 0l
8 8 9peI9 ONG/S ‘N ¥00T XeH | 891922/Z 6
8 819 8/ X ANZ/L ‘Hog XeH | 89Z/G1./Z 8
| 2L X 91/G X 91/G Aoy GYSovZ .
Z ANY/) Yoz esesl 202622 9
Z buuesg abuel Jjog-y £0252Z g
¥ 10104 Z91XQ ‘ajuy WdS | €0SWESOL v
Z apIS JaddoH ‘eje|d buuesq |  GiL1€20L ¢
i 1810 J0jOIpU| UOHEIOY | Z01S12Z0L Z
i Ayoeded ,/ 1010y | L0LMEZOL ]
30 :o_ua_._owwn_ :o_um_._owwn_ ali nog

142/X9 "dT/Xd S13IAOW

SHDJ Jojoy

For threaded parts installation, refer to the torque charts in this manual.

Page 7 of 24



1023T100_PM BX72R_D1_Se

WALLENSTEIN by EMB Mfg.

pt-2017

¢ WF/E X ONY/L ‘M8IOS BUIYoe| 10£8/Z
| .} XONOL/S Jlog ebewse] | Gz29/Z
Z JF/€ X ONOL/G ‘)log ebeuse) 1229/2
8 JJ/E X ONS/E Hog 8buel4 | ££19/7
| .8/€ “Jousem 3vs 1€1€/Z
| W91/G ‘18ysep IS | zzielz
¢ ON9L/G ‘INN %007 X8H 1222127
L DN/ NN %007 XeH 1122/Z
Z ONS/E INN %007 XeH 122127
8 L XONp/L Hog XeH | 0LLL.Z
| Hous ,z/L-¢ ‘eany [enuely | £0596Z
| [.G01°0 X wwg/) x g0 ww/g ‘Bunds X3 | €0vleZ
| .80°0X,£ X Q0 .8/G ‘Bunds Ix3 | G0gLEZ
¢ JL ‘du s|puey 128612
Z bury Jeoeds | z621£201
Z Bury aunyded pooH | 1621€201
| pieng abpug [ 1ZZMEZ0L
i yoje ebieyosiq ‘Juswpiepm | 80LMEZ0L
! JusWp|a BlpueH J0j8}eq | 9ZZMEZOL
| 10}08}}9( 861eYdSIg ‘WBWPIBAN | #ZZMEZ0L
| 8y abieyosiq Wwewplem | £2zZMEZ0L
Ao uonduasag ‘'ON Med

/X4 "d4¢/X9 STHAOW

piong 3 Alquiassy ajnyD abipyosiq

Sep-2017

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 24



1023T100_PM BX72R_D1_Se

WALLENSTEIN by EMB Mfg.

pt-2017

¥ L8/L X ONY/} 'SOH4 112517 601 | 070 SHOW X DIrIN “06 MOgI3 159157 66 2 | €1 X20dIN X 20dIN “dium eseein /) [ z114e20) 68

| BuisnoH Butieag Jojo ON | 812INZz0} 8l [3 L8/E X IN9L/G MBS 105 [7250%3 801 VL i X i Rey seddiyd pung ¥6597Z 86 | popiens ‘abpug | 891M190} 88
| L8/E X AN9L/G MBS 105 (745773 L} 8 ONZ/} NN Y007 XeH 162217 101 [ ,052°0 X, X 00 . ‘Bunds x3 1051€7 16 [ BlpueH INN | 02zM2z04 18
| Hasu| X 8z-60z0N ‘buieag |leg £0612Z 91l [ ON9I/G TN Y007 XeH 120217 901 | 2020 Xdd X diN ‘Bumi4 8sesio 116622 96 [4 oA buldg | 90zMmzz0) 98
| lexds 1a)j0y pae4 Jaddn ¥z/xa | Lzemezol Gl [ ONP/} NN Y207 XeH 1122l7 S0l Z [2020 Xd4 X diN "Buipig eseais 06 Mogi3 108622 56 | Hy WY J0AId 8]0y “Juswpiom [ HzZ0zMeZ0) 58
| 00 .91/}) "dwe|) 8soH ejgnoq €9Y6/7 [ [4 .2/}-1 X ONZ/L 'Hog XeH 16117 701 [ 2020 Xdd X dd Bumpi4 eseaig 208622 6 | H UL J0AId J8]j0y ‘Juspiom | Z0ZMEZ0 8
[3 00 .2/} "duerg 8soH ajgnoq 29617 €l | L€ X ON9L/S 1108 XoH 062117 €01 [3 20dIN "Buipid 8seal9 Gy Mog3 02622 €6 ) Kiquisssy Buueag psa4 | 502vez0l €8
¥ .2 X ONZ/| }Hog ebeied 662917 [ | .2 X ON9L/S 108 XoH 022117 201 [ AN/ Buipiy eseaig 202622 6 | ¥2-80¢40N ‘Buuieag abuel] yjog-y ¥025¢Z 28
¥ .7 X ONg/\ Jiog ebewed | }1629/7 VL ) 400G 1€ 0j0N dlinespAH Y0L¥5Z 101 [ 91/ ud [10Y 6112 16 [4 3pIIS PooH Jojoy | 80252201 18
[ .} XONg/). Jiog abuelJ €619/7 [ [3 0180 YO X DIrA “06 MOgqI3 859167 00} [3 011217 06 [3 Joysep ainded [ 81976101 08
Ao uoyduasag "ON Med | al wog Ao uoyjduasag "ON Med | alwog Ao uoyduasag "ON Med | alwog 5) uoyduasag "ON Med | alwog

___Smn_ fiquassy Buueag com“__

14C/X9 “d2/X9 SIHIAOW

A ssy 19]|0Yy J12ddn

Sep-2017

For threaded parts installation, refer to the torque charts in this manual.

Page 9 of 24



1023T100_PM BX72R_D1_Se

WALLENSTEIN by EMB Mfg.

pt-2017

Z 0180 GO X DI ‘06 Moqi3 | 859167 Gl | 400G € 00N AlNBIPAH | ¥0L1SZ 89

D $0¥0 GO X OIPIN ‘06 Moqi3 | /69167 vl | ¥2-80740N ‘Ouneag sbuel yog-v | ¥0252Z 19

2| .91 XZ0dW X Z0dIN ‘diym eseat9 p/L | €1148201 08 L -l bl X byl Ay seddiyo pulg | #6597 ¢l | buisnoy buuieag J0jojy ON [ 81ZINZZ0L 99

¥ .7I€-1 X ONg/) ‘Hlog ebeied [ 85z9,7 6. | 2020 Xd4 X diN ‘Bumid eseai | |1¢67Z L | Jesu| x 82-6020N ‘bulesg leg | £0612Z 9

¥ .2/L-€ X ONg/L ‘Hlog ebeed [ 01529,z 8/ Z [2020 Xdd X dW ‘Bumiy esesis 06 moqi3 | £0£62Z L ¢ .8/€ X AN9L/G ‘Menges | zelviz 9

g ONZ/L INNYOTXeH | 1622/Z 1l z 2020 Xdd4 X d4 ‘bumij eseain | z0e6zZ 0. | Alquessy butieag pss{ | G0zvzz0l €9

[ 2LV XONZ/L Nog XeH | GLGL/Z 9/ z 20dIN ‘Bumiq esealn gy moq3 | ¥0262Z 69 | Iy psad 1emoT | s0zmez0L 29
i) uondudsag | "oN Med [aiwos Ao uonduoseq | "oN Med [ alwog Ao uondudsag | "oN Med [aiwos

___Emn_ Alquiassy Buuesg vom“__

142/9 "d4T/Xd S1IAOW

A ssy 19]|0Y 19MO1

Sep-2017

For threaded parts installation, refer to the torque charts in this manual.

Page 10 of 24



H1.G X '@'0 ¢ X 81mg/g bunds uoisio| ¢0EeeZ 9¢l € 0S1 X ONB/E INN-AIY 896¢.7 L2l

HY .G X '@'0 ¢ X 81mg/¢ Buudg uoisio] 10€€EZ gel | ¢1€ X ONIL/G INN-AIY 196¢/Z 9zl

| 700 XOIrd X dIN 06 Moq|3 [4415°74 el ,9L/11 dwejd 8soH 8jgnoq €9v6.7 7el 14 4ANZE-0L# ‘INN dulyoep ¢S8l2lZ 14
2 07010 DIFIN X DIFIN X DIFIN 931 881167 44" .2/} dwejD 8soH ejgnog 9612 £el € ONP/| ‘INN %007 XaH 1 x49v4 14"
€ LdNZ/L X DIl 8# [444574 345 /€ X ONOZ-¥/| ‘M3IS Bulyde 10€8.7 cel | € X ON9L/G lod XaH 0€CL.Z €cl
| SA[BA J8I[9Y J8A0SS0ID) 10957 oyl Z X ONy/L ‘)og 8belied €129/Z el | W2/} ‘dweD aulp pazusggny 618292 44"
} ,91/1 1 dweld 8soH 8jgnoq £€9v6.7 6¢l /¢ X ONg/¢ ‘Jlog obue|4 €€19/7 0¢l | ONS | X 7/ Uld YyojeT bundg 102812 %4}
| ONOL/G INN %907 X8H 122ClZ 8¢l /€ X ANZE-0L# ‘SOH4 €0¢8.Z 6cl | Juswplap) seddo uepy | 10zMEZ0L 0cl
l /-1 X ON9L/G Hog X8H 112117 1€l ¢LE X ONB/E INN-AIY 696¢.Z 8zl | Junol\| pJens) ebpug | 00£71€20L 6l
uonduosag [uonduasaq | gl wog uonduosag [uonduasaq | g wog £o uonduosag [uonduasaq | aiwog

WALLENSTEIN by EMB Mfg.

pt-2017

| A1uo wz2x@ vo pesn

1023T100_PM BX72R_D1_Se

OOOOO .

ssedAg eag

l'e}eq

@ ) ¢ €

|I0}9Q SAIPA sspdAg

(maIA doy) A ssy 12addoH

Sep-2017

For threaded parts installation, refer to the torque charts in this manual.

Page 11 of 24




1023T100_PM BX72R_D1_Se

WALLENSTEIN by EMB Mfg.

pt-2017

| . X 8|qeo Jelolly 91/} 011262 Z5)
9| .91/L) dwejd 8soH sjgnoq £9Y6/Z LG}
| .2/1 dwejd 8soH s|gnog 2976/2 05}
Z |z/1-€ X ON9L/S ‘Yog ebelued 6229/7 6yl
| 1€ X ON9L/G INN-NY 1562/Z Lyl
£ ON9L/G INN %007 X8H \22e/Z orl
| € X ON91/G }og X8H 08212 )
L Z X ON9L/S 1o XeH 022112 eyl
¥ Wiz X Wl ‘uid 10y L0sYLZ )
Z 91/¢ uld yose 0LleLz Lyl
| 013e9 Yuidoy L0S11Z oyl
Z /8- X 8/G Uid yulido] Lz 6Sl
| Juswpiap JoddoH utrey | 1L0ZMEZOL 8¢l
| pieng Jo|joy JomoT | 08Z1€20) 18}

uonduasaqg |uonduoasaqg | Al NOg

14¢/9 "d2/Xd ST3IAOW

(maIA wopoq) Assy 1addoH

Sep-2017

For threaded parts installation, refer to the torque charts in this manual.

Page 12 of 24



WALLENSTEIN by EMB Mfg.

pt-2017

1023T100_PM BX72R_D1_Se

pas4 [enuep -
pasjl|[eiu] -
leyo( |0JU0D) pas 993

[le1eq [043U0D
19|10y paa4 883

142/9 "d4T/Xd S1IAOW

Ajuo Yz, X9 19PN

.91/ | dwejg asoH ajgnog €9v6.2 9/l

Ajuo ¥z, Xg 19po

¥/€-) X ON9I/S Jog abeled 122917 G/l

Aluo Yz,Xg 18P

ON9J/G NN %007 XeH 344474 vLl

AINS ‘[eoeq 109v6Z €Ll

/€ X ANOL# ‘M8I0g Bulyoe 91€8/Z 74

[ Aluo 14z/X4g 1opon

/€ X ONOZ-/1 ‘MI0S BUIYIB 10€8.Z 743

¥/€ X ON8/E }jog abeled £€29.Z 0.1

¥/€ X ON8/E ‘}jog abue|d £€19.7 691

JP/E '18YSeM 18l4 VLVELZ 891

[ Auo 14z.xg 1opop

v/l 1aysepm 1eld VIELZ 191

ONB/E INN U100y V16¢.Z 991

4ANOL# 1NN %007 XeH v0¢¢LZ 991

ON/E INN %007 X8H V1¢CLZ 791

ON9} /S InuxjooT abuejd psjelssg [F4sTa4 €91

Ajuo |4z /X8 [8po

ONP/L ‘INN %007 XaH 11494 29l

Aluo [4z/X4 19PO

W/} ‘duler) alip paziiaggny 618297 19}

aYoslS .| X Z/} Uld yoje] buudg L0817 091

[ Auo ¥z/xd lepon

pieng aNeA | 96¢71¢c0) 651

d|pueH jojuod pedd | £02SECOL 831

JOAld [oJu0] pse4 | }/¢71¢20) LG1

laydepy Buuieag og-n |  8€GSSI0) 9G1

JUSWPISM SIqEL P39] | ¥0ZMECOL agl

H1 Juswplap deu) Sjge) pas4 | HOEZMZZO0) 141

—|— |||~ |—|N|— |||~ ||| ||| |—|o|—|—|—|—

Juswpjap Sjeld des) Sjqe) pad4 | 0§ZMZZ0l [5°]

Ay

(]

uonduosaqg | uonduasaq | @l wog

s{Dd 9|qp] Paay

Sep-2017

For threaded parts installation, refer to the torque charts in this manual.

Page 13 of 24



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.

Roller Valve Detail MODEL BX72R
BOM ID | Description | Description Qty
155 756215 Spring Ctr Low Force Directional Valve| 1
156 1022M213 [ Bearing Yoke 1
157 1022M217 [ Solid Bearing 1
158 211301 Clevis Pin 3/16 x 1-3/8" 1
159 212210 Hitch Pin Clip, 1/16 1
160 751122 Nipple, MP x MP 0808 1
161 751451 #8JIC x 1/2NPT 90 Elbow 4
162 751487 Tee MJIC x MP x MJIC 080808 1
163 756305 Brand PFC 0-8 GPM 1

Control Base Pivet Link

Feed Roller Control Detail

BOM ID | Description | Description Qty

164 1015M537 | Bushing, Bearing 2

165 10221239 | Control Base Pivot Link 1

166 1022W224 | Detent Reset Weldment 1

167 721203 Ball Bearing 6202 RS 1

168 731401 Spring 3/4 x 4" Heavy 1

169 271420 Hex Bolt, 7/16NC x 2 1

170 272211 Hex Lock Nut, 1/4ANC 2

171 272221 Hex Lock Nut, 5/16NC 1

172 7272241 Hex Lock Nut, 7/16NC 1 \
173 272271 Hex Lock Nut, 3/4ANC 1 /
174 273122 Flat Washer, 5/16 2

175 273171 Flat Washer, 3/4" 1

176 273222 PTFE Flat Washer, 5/16 x 0.080"[ 4

177 275522 Shoulder Bolt, 5/16 x 1/2" 2

178 275574 Shoulder Bolt, 3/4 x 1 1

179 276522 Eye Bolt 5/16NC x 2 1 MODELS BX72R, BX72RI

Poge 14 of 24  For threaded parts installation, refer to the torque charts in this manual. Sep-QO] 7



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.

Intellifeed Roller Control Detail MODEL B72RI

Control Base Pivot LinK

[v:2]

BOM ID | Description | Description Qty
296 1083L154 | Switch Mount Plate, BX102RI 1
297 1083L155 | Sensor Box Lid 1
298 1083L156 | Feed Switch Guard 1
299 1083L157 | Feed Pickup Trigger 1
302 262823 Rubber Grommet 3/4 x 1/8 2

Forward | 303 264403 Prox Switch NO Sourcing 5amp | 1

Reverse | 304 264405 Prox Switch NO Sinking 5amp 1
306 272211 Hex Lock Nut, 1/4NC 4
307 272221 Hex Lock Nut, 5/16NC 4
310 272954 Riv-Nut #10-32NF - 130 4
311 273111 Flat Washer, 1/4 2
313 273123 Rubber Flat Washer, 5/16 x 0.093"[ 3
318 276133 Flange Bolt, 3/8NC x 3/4 4
319 276221 Carriage Bolt, 5/16NC x 3/4 )
321 277282 Jam Nut, M14 x 1.5 4
322 278301 Machine Screw, 1/4-20NC x 3/4 | 2
323 278303 Machine Screw, #10-32NF x 112 | 4

Intellifeed Components MODEL B72RI

BOM ID | Description | Description

177 1083W151 | BX102R IntelliFEED Weldment
178 1023L751 Rotor Speed Indicator, BX102R
179 1023L752 | Sensor Mounting Bracket

180 746315 Shaft Collar, 1-3/8" ID x 9/16
181 751492 Elbow 90 MJIC x BH 0808

182 251493 BH Locknut, 08

183 251641 #60RB x #6JIC

184 751643 #BORB x #3JIC

185 751673 Tee, MJIC x MORB x MJIC 080808
186 756508 CR IntelliIFEED Manifold 6gpm
187 262816 Deutsch Mounting Clip

188 762819 Rubberized Wire Clamp, 1/2"
189 262822 Rubber Grommet 3/4 x 1/4

190 266204 Control, IntelliFEED

191 266210 IntelliFEED Pickup Sensor with 68" Lead
192 271235 Hex Bolt, 5/16NC x 3-1/2

193 272211 Hex Lock Nut, 1/4NC

194 272357 Brass Jam Nut, 9/16-18NF

195 772531 Flange Nut 3/8NC

196 272956 Riv-Nut 5/16NC x 150

197 272958 Riv-Nut 3/8NC x 150

198 276133 Flange Bolt, 3/8NC x 3/4

199 778301 Machine Screw, 1/4-20NC x 3/4
200 778303 Machine Screw, #10-32NF x 1/2

2
<

FNY PN P30 FNCY O] 5N Y PN QY (N () (Y B B B D) DI FICY I G B B DY D

Page 15 of 24  For threaded parts installation, refer to the torque charts in this manual. Sep-2017



WALLENSTEIN by EMB Mfg.

pt-2017

1023T100_PM BX72R_D1_Se

s ¥L

gL &L L

A

$274

A

wW o]
L 5
®
_ “ _
o2& s Vi o€ Y4 62 /2 se $24
I = L ]
- —0 57 853 0— tum

142/9 "d4T/Xd S1IAOW

i Q

- E’l

©
<

&6

96050SNEs0| 1 advno AL34dvs| /6
100860LSN9s0sa| L 1d4VHS 47vH 43NNI|  +6
zsnososal L 14VHS 47vH ¥31N0| €6
(1oed g) Lov6LZ| L 6'0L GG XSG L XO0LW L1709 ANV LNN| 9/
G/07109860| | 13S NId HSNd| 62
09vs96880| 1 anH| vz
#01089860| €2 Tvd 1331s| €2
0510L0v860| 1 I1ddIN ASVIHD| 2L
50696880 | G814H04 IMOA| 12
Lv0¥109860| | NOLL1Ng HSNd ILITdNOD| LS
£002/860( 1 739v1 d13IHS TYNY3ILX3| 6v
900z.860 1 39N.L IAIYA ¥ILNO ¥YIONVA 13avl| sv
1000002520| | NIVHO| oF
2000506520 | G0 ONIMVIE HaNNI|  z¢
200090%520( | 90-60 INOD ISVd H¥aNNI| L€
95059NG.268860( | 39NL ALIAVS ¥3INNI| 0¢
95059N 1868860 | 39n1 AL3dVS ¥3LNO| 62
222508660 9 MIHOS| sz
100090520 L 90-60 ANOD 3ASva ¥3LNO| 22
1000505520 1 G0 ONIYYIE ¥31N0| 92
1000906120 2 90-G0 7739 d13IHS ANOD| G2
(1oed 6) Lov6LZ| L GGXS LXOLIN 1709 ¥v3aHS| L2
11050080 1 IMOA I9NL HIANNI| 21
G90100.860| 1 NEEREERE] el
00L¥5¥18860| | (+)J3anL Nvadvo 001 'WO| €1
001L£2518860| | ()J3anL Nvadvo 004 'WO| 2z1
G/010/860 1 NId 3781X314| 80
12050080 L IMOA 39NL ¥3LNO| SO
50z80| ¢ 'SSY TYNYNOr SSOD| 20
£050080| | IMOA| 10

#yed| © NOILdIYOs3aal 'sod

100860SN950ASH : 1LSIT S1dVd JdVdS yddeulg

vYOSvvZ# Hoys Old

Sep-2017

For threaded parts installation, refer to the torque charts in this manual.

Page 16 of 24



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.

Intellifeed Settings

Programming Hints: The factory settings provide good overall performance for the BX chippers, however you may
under certain circumstances, choose to customize performance. Here are some helpful hints:
» For heavier brush, decrease the upper flow percentage for slower feed speed.

«  For lighter brush, increase the upper flow percentage for faster feed speed.
» If the chipper is stalling before the feed rolls stop, increase the rotor floor setting.
» If you prefer more aggressive feeding with faster feed and more stops, increase the lower flow percentage.

1. Programming Upper RPM Limit (Ceiling): - N

¢ factory setting is :
¢ 500 RPM for 540 RPM operating speed

¢ 950 RPM for 1000 RPM operating speed XZOIL USE HOURS

. . . B MACHINE HOURS
*  Press mode button twice. Digital readout will

display current upper limit setting. This repre-
sents the RPM at which the Rapid Recovery
Auto Reverse will re-start the feed rolls after \ J

a suspension.

* Qil Use indicator will flash. Increase or de-
crease setting using program buttons

2. Programming Upper Flow Percentage: ( )
e factory setting is 65%
*  Press mode button once more. Digital read- o
outwill display current upper flow setting. This R IACENE HOURS
represents the percent of hydraulic flow that
will be sent to the feed rolls (Feed speed.).
» Oil Use indicator will flash. Increase or de- L )
crease setting using program buttons, do not
set above 80 %
3. Programming Lower RPM Limit (Floor) : ( )
« Factory setting is: OROTOR
¢ 300 RPM for 540 RPM operating speed R-P-M.
* 650 RPM for 1000 RPM operating speed OE\‘C#@E Egggg
*  Press mode button once more. Digital read-
out will display current lower limit setting. @ ©
This represents the rotor RPM at which the ® ®
Rapid Recovery Auto Reverse will reverse - g
and suspend the feed rolls.
*  Machine hours indicator will flash. Increase
or decrease setting using program buttons.
4. Programming Lower Flow Percentage: q A
» factory setting is 35% OROTOR
+  Press mode button once more. Digital read- Al
outwill display current lower flow setting. This %ﬂ\b,}ﬂﬁﬁ HOURS
represents the percent of hydraulic flow that
will be sent to the feed rolls (Feed speed.).
*  Machine hours indicator will flash. Increase L )

or decrease setting using program buttons,
do not set below 25%

Page 17 of 24  For threaded parts installation, refer to the torque charts in this manual. Sep-2017



WALLENSTEIN by EMB Mfg.

pt-2017

1023T100_PM BX72R_D1_Se

20’ (@asn
AN LON v#)

®®
2O\0 0

JOV4 JOLOINNOD WOIH MIIA
L 1€-OSy-08e9

()
240
91

(€)
EN
91

To @

(2)

ng
91l

N4

dIONT10S

o @@

N3O
AN
ZL 7N
THM/NIONOL

amd

2 robdor

dIONI10S
EN-EVEL]

a3y

(N (AN A
HOLIMS & @ D NN ™ g
€ d334 3SAIAY XN /0 R O NN o1
2/ £/ ot v,
9 A A 0\ (@) NO ON18
&/ o, o, 91 530 IAVIT.9°0 LS
| | | ot 4 @ a3y
—1 —1 91
¢ 9 ¥ JAILISOd
HOLIMS ¥
d33d dmd
XOd 49 NO ©ON1s
TOIINOD IAVIT.9°0 dINLS
& ¥
(XN
%w@ ne X\ N3O
91 '0) '0) o/ 9t JAILVOIN
E;b&o @ omo’ o o @ e
91 o 9L
ANNEO
D\ 0,0 © 0

JOV4 JOLOINNOD WOIH MIIA
L 1€-OS5€-08€9

d3divag SI SSANYVH 310N

14C/X9 "d2/X9 SIAIAOW

S

91

601Z9Z# wpoiboiq Bulim pasjijiaju]

Sep-2017

For threaded parts installation, refer to the torque charts in this manual.

Page 18 of 24



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.

Hydraulic Hose Parts List

The Chart below is a complete list of hydraulic hoses for all models of the BX72. For
information on your model and its hose connections please review the hydraulic schematics
on the following pages.

PARTNUMBER
With Protective |With Out Protective Description QrTy.
Sleeve Sleeve

1023F109 3/8 Hose, FJICO8 x 90FJICO8 x 23" 2
n/a 1023F110 1/4 Hose, FJIC04 x 90FJICO4 x 34" 1
n/a 1023F111 1/4 Hose, FJICO4 x 90FJIC04 x 26" 1
n/a 1023F112 1/4 Grease Whip, MP02 x MP02 x 13" 2
n/a 1023F113 1/4 Grease Whip, MP02 x MP02 x 16" 2
n/a 1023F101 1/2 Hose, FJICO8 x MPO8 x 84" 2
n/a 1023F103 3/8 Hose, FJICO8 x FJICO8 x 68" 1

1023F106 3/8 Hose, FJICO8 x 90FJICO6 x 106" 2

1023F107 1/2 Hose, FJICO8 x 90FJICO8 x 16" 1

Hoses with Protective Sleeves are required for EU models

Page 19 of 24 For threaded parts installation, refer to the torque charts in this manual. Sep-2017



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.

152352
82'(208cm)

68"(173cm)

N .
33
gE o2
-l o 0w O
N2 N
Qs =
[+
R
C c
X O )
[} o = =
c ORI 0 o0 O o
2 o & £ 09 0 N SE QL
O 2 C.ag)-g gl— c»n S22 n ®©
c o O Ty, c (on o
== = 229 O o) n
= = O TocfH o w o
) iL & gé%f‘% (@) (@) L%Ew
< o ¢ 3593 Fl o~ wo s
3] O 8’_‘“;,:, =z — qJ'COI
(2} $25¢ g_g‘-’gm
3] S03 %
4 E(U>EQ_
oD -BCD'O.,_.
o] 2350 >0
- Wwe onI
O
>
I

Poge 20 of 24  For threaded parts installation, refer to the torque charts in this manual. Sep-QO] 7



1023T100_PM BX72R_D1_Sept-2017

WALLENSTEIN by EMB Mfg.

68"(173cm)

756508

Hydraulic Schematic BX72RI

5 NE
~ ™ ©
) ole
= ol
3 NI N ED
NI& < 8 T
= £
oz 29 8
N S x &
8 0 o =
ol N g
NI~
c [
< S S
— - -—
© o 3 08 O o
Sls £ @ @ N
ElF 5 g gﬁ‘ cE»m .
= a8 8 <
5|8 z:2.]109 o 2E£E8E
3|5 zgs|o o 5300
2 S o [a
Dflc 259038 O D iy
SR r.T co0 PO
E|° $o8g 25 2
i Z50zx 28>I
[} o
TSe°Leyg
EECD:(\';
2288
>0 03B
we »wI a

Page 21 of 24

For threaded parts installation, refer to the torque charts in this manual.

Sep-2017



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.

0o

A

<
HEE
Z94120 Z94207

794207 | 794120 |

BX72R - Z946166
BX72Ri - 2946170

-4
794118

= -5
AN 4
I |

/ 0N
_- ‘

T -
:@ A
— —

BX72R - 2946165
BX72Ri - Z946169

794118

AN
=
[Zosiz0 |

Labels - Left Side View

Page 22 of 24  For threaded parts installation, refer to the torque charts in this manual. Sep-2017



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.

A
H

BX72RI Only
294621

ELECTRONIC CONTROL SYSTEM
- 2946168

INTELLIFEED

BX72R - Z946164

BX72Ri

~

540 RPM

1000 RPM
[ 794240 | 794241 |

[
T
794167

ey )

LL)
794119
794120

A 4
3K

[ 794120 | 794207 |

Z94207

Labels - Right Side View
— 794203 J

Page 23 of 24  For threaded parts installation, refer to the torque charts in this manual. Sep-2017



1023T100_PM BX72R_D1_Sept-2017 WALLENSTEIN by EMB Mfg.

Accessories

Call your dealer for pricing and availability

/ % #1012L269 Ledger Clearance Setting Gauge.
For BX72 Series

An easy and accurate way of sefting the
critical clearances between the ledger
blade and the rotor chipper blade.

#1012L269

#C3540 SELF CONTAINED PTO
POWER PACK

For model: BX72 Series

Easy to install

For tractors without available hydraulics, the
optional power-pack mounts on the chipper
just under the PTO shaft, and provides you
with the means to operate the hydraulic feed
hopper on model BX72R.

#C4550

#Z297072
OPERATOR’S MANUAL

WALLENSTEIN

e Live e
P (513] 855 it
w

Available as a download at
www.wallensteinequipment.com

3 POINT HITCH WOOD CHIPPER
MODELS BX102R, BX102RI. BX102RP. BX102RPI
and BX72ZR, BX72RI

OPERATOR'S MANUAL

Poge 24 of 24  For threaded parts installation, refer to the torque charts in this manual. Sep-QO] 7



	BX102 Variation Chart
	Bolt Torque
	Hydraulic Fitting Torque
	Chute & Guard Ass’y
	Upper Roller  Ass’y
	Lower Roller  Ass’y
	Hopper Ass’y (top view)
	Hopper  Ass’y (bottom view)
	Feed Table Ass’y
	Roller Valve  Detail 

